Town of Randolph

Public Works Dept.

41 South Main St.

Randolph, MA 02368

781-961-0940
nmccole@randolph-ma.gov

Neil McCole, DPW Superintendent

Town PWS ID# 4244000
Joint System PWS ID# 4244001
! 2024 Drinking Water

*~ Quality Report

This report contains important
information about your water
system for the 2024 calendar year.
It describes the quality of the
Randolph-Holbrook Joint Water
System’s drinking water, the
sources, and programs that protect
the high quality of our water
supply.

This publication complies with
federal law that requires water
utilities to  provide water quality
information to customers each
year.

While most of the content of this
report is required by regulation, we
also include information that
responds to typical questions our
customers ask about our water

system.
If you are interested in learning
more about the Randolph-

Holbrook Joint Water System or
water quality and other related
information in the Town of
Randolph, please contact Neil
McCole, DPW Superintendent, at
781-961-0942. You may also
attend the Town Council/ Town
Manager meetings, which are held
every second and fourth Monday
of the month, at the Town Hall. For
more information about the Town
Council meetings, visit: http:/
www.townofrandolph.com.

Drinking Walter Report

Randolph-Holbrook Joint Water System Information

The Towns of Randolph and Holbrook jointly manage and treat the water
supply that each town uses for its drinking water. In 2024, the Randolph-
Holbrook Joint Water System produced 1104 million gallons (MG) of
finished water. The maximum amount of water pumped in one day was 3.8
million gallons (November 19, 2024). The annual average daily volume of
water supplied from the Randolph-Holbrook water treatment plant was 2.7
MGD. In total, the Town of Randolph bought 839 million gallons of finished
water from the water treatment plant.

Source Water Assessment and Protection (SWAP) Program

The source water supply is derived from the Great Pond Reservoir System. The
Source Water Assessment and Protection (SWAP) program assesses the
susceptibility of public water supplies to contamination due to land uses and
human activities. Randolph and Holbrook maintain and operate four public
water supply sources: Lower Great Pond (4040000-01S), Upper Great Pond
(4040000-04S), Richardi Reservoir (4040000-02S), and Farm River (4040000-
03S).

A high susceptibility ranking was assigned by the
DEP to the four water sources. A high ranking is
given to any water supply that has at least one
high threat land use within the water supply
protection area. Randolph and
Holbrook have 17 high
threat land uses within the
protection areas, including
livestock operations, manure
storage or spreading, body
shops, gas stations, service
stations/auto repair shops, bus
and truck terminals, paint shops,
photo  processors, hazardous
materials storage, industry/industrial

@ - Water Storage Tanks
B - Water Treatment Plant
A = Booster Pumping Station

Lower Pond

Wil RIVES BRAINTREE

Blue «é\
3
4
=
?

Richardi Reservoir

parks, machine/machine  working
shops, pharmaceutical manufacturers,
plastic manufacturers, clandestine

dumping, large quantity hazardous waste
generators, past and present military facilities,
and transportation corridors. If you would like
more information, the complete SWAP report is
available at the Randolph Board of Health and online
at  https://www.mass.gov/doc/northeast-region-source-
water-assessment-protection-swap-program-reports/
download. You can also contact Neil McCole, DPW
Superintendent, at (781) 961-0942.

Nonpoint Source Water Pollution

Stormwater pollution occurs when water runs over land or through the
ground, picks up contaminants and deposits them in a waterbody or infil-
trates to the groundwater. According to the EPA, nonpoint source pollution
is, now, the leading source of water quality degradation. Water quality degra-
dation can have harmful effects on drinking water supplies, recreation, fish-
eries, and wildlife For more information, go to the USEPA’s website “How’s
My Waterway” to check out the condition of waters in your neighborhood
http://mywaterway.epa.govi/.

HOLBROOK

Ce rapport contient des informations importantes a propos de votre eau potable. Demander a quelqu’'un de traduire ces
informations pour vous ou discuter avec une personne qui comprend ces informations. (This report contains important
information about your drinking water. Have someone translate it for you, or speak with someone who understands it.)



Lead Information

Lead can cause serious health problems, especially for pregnant women and young children. Lead in drinking water is primarily from
materials and components associated with service lines and home plumbing. Randolph is responsible for providing high quality drink-
ing water and removing lead pipes, but cannot control the variety of materials used in plumbing components in your home. You share
the responsibility for protecting yourself and your family from the lead in your home plumbing. You can take responsibility by identify-
ing and removing lead materials within your home plumbing and taking steps to reduce your family’s risk. Before drinking tap water,
flush your pipes for several minutes by running your tap, taking a shower, doing laundry or a load of dishes. You can also use a filter
certified by an American National Standards Institute accredited certifier to reduce lead in drinking water. If you are concerned about
lead in your water and wish to have your water tested, contact Town of Randolph. Information on lead in drinking water, testing meth-
ods, and steps you can take to minimize exposure is available at http://www.epa.gov/safewater/lead.

The Town of Randolph Water Department recently completed a town-wide Water Service Distribution Line inventory as part of the
recent Lead and Copper Rule Revisions under the Safe Drinking Water Act and under the Lead and Copper Rule Revisions. More
information is available at https://www.randolph-ma.gov/765/Water-Service-Lines.

Randolph-Holbrook Joint Water System’s Drinking Water
Treatment Process

Poly Aluminum Chlorine

Chloride é 6 6

Lime, Phosphate

- !

= Clearwell ==

To distribution

==l system and

customer's tap

Raw water 5 s o : :
. fr:);, . — ﬁ»ﬁ - el Sedimentation =i Filtration
reat Pon

Clarified water recycled
and returned to Great

& Polyaluminum Chiloride is mixed R

uniformly through the water to
enable the flocculation process.

& Flocculation is a treatment
process that uses gentle stirring
to bring suspended particles
together so that they will form
larger, more settleable clumps
called floc.

Floc

Filter Backwash
Water

v

© Sedimentation is a treatment process
that involves reducing the velocity of
water in basins so that the suspended
material, or floc, can settle to the
bottom of the basin by gravity.
Filtration, through the use of granular
activated carbon/sand filters, removes
remaining particles suspended in the

© Chlorine is added as a disinfectant
to ensure that water is
pathogen-free before it enters the
distribution system.

Lime is mixed uniformly to the
water to adjust pH. Phosphate is
mixed uniformly to control
corrosion of lead and copper from
household plumbing fixtures.

water and clarifies the water.

Water Quality

The Randolph-Holbrook Joint Water system’s water treatment
processes are shown schematically above. During the year
2024, hundreds of water samples were collected from the sys-
tem and tested for compliance with federal and state health
standards. School water fountains have also been checked for
compliance. Federal and state regulators routinely monitor our
compliance and testing protocols to assure that we deliver
safe drinking water to our customers. A summary of contami-
nants detected in 2024 is provided in the table on the next
page. The most recent results from the last five years are giv-
en for contaminants that are not required to be sampled annu-
ally, and not sampled in 2024. Not listed are other substances
for which we tested, but were not detected during 2024.

The Towns of Randolph, Holbrook and Braintree have com-
pleted the design and permitting of a state of the art 12.5 MGD
regional water treatment plant that is anticipated to be online
by January 2026. This plant will provide improved water quali-
ty, reducing PFAS6 levels. PFAS6 is a group of 6 different
contaminants that are regulated as a group. In previous years,
PFASG6 exceeded the maximum contaminant level.

Until this treatment plant is online, PFAS free water is being
made available for residents concerned about consuming wa-
ter with PFAS, particularly the sensitive subgroups (pregnant
or nursing women, infants and people diagnosed by their
health care provider to have a compromised immune system)
at BlueDrop Filling Stations. This water is available for free
at 6 Carlino Way behind the Department of Public Works
Building and at St. Bernadette Church located at 1031
North Main Street.

Fluoride has a secondary contaminant level (SMCL) of 2 ppm.
Town of Randolph does not add fluoride to the water system.
The Massachusetts Department of Public Health strongly sup-
ports community Fluoridation as a safe, cost effective, and
proven practice that promotes good oral health within our com-
munities. The ideal fluoride concentration in drinking water to
help prevent tooth decay and support dental health is a con-
centration of 0.7 parts per million (ppm) consistently. The opti-
mal average monthly fluoridation concentration range is 0.6 —
0.8 ppm.



2024 Treated Drinking Water Quality Data

Substance 90" Range of Detected Action Level Ideal Goal # of Sites # of Sites Source of Contamination
Percentile Levels (AL) (MCLG) Sampled above AL
Copper,s 0.33 ppm ND - 22.7 ppm 1.3 ppm 1.3 ppm 30 1 Corrosion of household plumbing
Leady; 7 ppb ND - 68 ppb 15.0 ppb 0 ppb 30 1 Corrosion of household plumbing
ghest Detected Range of De d g d 02
D 0 €0 0 0
A 0 0

Alpha Emitters (pCi/L),, 1.5 pCi/L Single sample 15 pCi/L 0 pCi/L Erosion of natural deposits

Asbestos)s ND ND 7 MFL 7 MFL Decay of asbestos cement water mains; Erosion of natural
deposits

Nitrate 0.12 ppm Single sample 10 ppm 10 ppm Runoff from fertilizer use; Leaching from septic tanks,
sewage; Erosion of natural deposits

PFAS6’ 19.36 ppt 10.69 —21.19 ppt 20 NA Man-made chemicals

Perchlorate ND ND 2 ppb NA Rocket propellants, fireworks, munitions, flares, blasting
agents

Radium (pCi/L),; 0.61 pCi/L Single sample 5 pCi/L 0 pCi/L Natural sources

Total Organic Carbon' (TOC) 1.01 1.01-1.02 TT NA Naturally present in the environment

Daily Compliance 0.26 NTU 0.02-0.26 NTU 1 NTU NA Soil runoff

N a 100% of monthly sample At least 95% of N S| -

onthly Compliance results <0.349 NTU - samples <0.349 NTU OLLIUno

Chlorine (total) 1.42 ppm’ 1.10 — 1.65 ppm 4 ppm (MRDL) 4 ppm (MRDLG) |Water additive used to control microbes

Haloacetic Acid 41.2 ppb’ 16.4 —43.6 ppb 60 ppb NA By-product of drinking water chlorination

Total Trihalomethanes 74.3 ppb° 21.3—111 ppb 80 ppb NA By-product of drinking water chlorination

1 positi 1 0— 1 positi 0 positi 1
Total Coliform e BEPR e Note 6 eIl s Naturally present in the environment
in 2024 samples per month per month

Acetone 5.4 ppb Single sample NR 6.3 ppm (ORSG) |Discharge from industrial production and use, in automobile
exhaust, from landfills and natural sources

Bromodichloromethane 3.2 ppb Single sample NR NR By-product of drinking water chlorination

Chlorodibromomethane 1.2 ppb Single sample NR NR By-product of drinking water chlorination

Chloroform 3.2 ppb Single sample NR 70ppb (ORSG) [By-product of drinking water chlorination

Fluoride ND Single sample 4 ppm (SMCL = 2) 4 ppm Erosion of natural deposits; discharge from fertilizer and
aluminum factories

Sodium® 94.9 ppm Single sample NR 20ppm (ORSG) |Discharge from the use and improper storage of sodium
containing de-icing compounds or in water softening agents

Range of De d
b :. '.. ed S Ad 0 0 eable Ae O O above o econda